4 Our draft

— Ly
South West W ater Resources

Water Management Plan

Appendix 8.1
Supply Options

Barnstaplé

“./Newquay

9 Torguay

Plymouth
Truro |

‘Renzance




Contents

1 Background 5
1.1 Scheme Types 5
1.2 SEA Assessment Scoring 5
2 Colliford Water Resource Zone 7
2.1 COL2 Colliford PS Stage 2 - River Camel Abstraction Vi
2.2 COL3 Abstraction of Colliford compensation flows when making supply releases 10
2.3 COL4 Abstraction of Siblyback compensation flows when making supply releases 13
2.4 COLS5 Increase Wendron annual licence and de-couple from Stithians 16
2.5 COLS6 River Hayle Abstraction 18
2.6 COL20 River Fal new abstraction 21
2.7 COL9 Leswidden Pool 24
2.8 COL11 Hawk's Tor Pit 27
[...]
Air 4.1 Reduce and minimise air emissions 0 0
Climatic Factors 5.1 Reduce embodied and operational carbon emissions 0 -
5.2 Reduce vulnerability to climate change risks and hazards 0 -
Historic Environment 6.1 Conserve, protect and enhance the historic environment, including 0 0
archaeology
Landscape 7.1 Conserve, protect and enhance landscape, townscape and seascape 0 0
character and visual amenity
Population and Human 8.1 Maintain and enhance the health and wellbeing of the local 0 0
Health community, including economic and social wellbeing
8.2 Maintain and enhance tourism and recreation 0 -
Material Assets 9.1 Minimise resource use and waste production 0 0
9.2 Avoid negative effects on built 0 0
assets and infrastructure
Minor Minor Moderate
Negative Neutral Positive Positive Unknown
Impact Impact Impact
- 0 + ++ ?

Table 10: COL4 SEA summary

14 | Our draft WRMP Appendix 8.1 - Supply Options southwestwater.co.uk



2.3.4 Strategic Environmental Assessment Mitigation Table

SEA Objective Mitigation

Biodiversity 1.1 & 1.2 Best practice and consultation of the INNS risk assessment would help
minimise spread of INNS.

Table 11: COL4 Mitigation Activities

15 | Our draft WRMP Appendix 8.1 - Supply Options southwestwater.co.uk



2.4 COLS5 Increase Wendron annual licence and de-couple from Stithians

Scheme type Surface Water Enhancement
Gains in Water Available For Use [RORVIVL]

Biodiversity Net Gain TBC

Catchment Information Upper River Cober not designated artificial or heavily modified, but Lower
River Cober designated as heavily modified. Igneous catchment, granite with
some areas of alluvium. Land use is mostly agricultural (grassland). Length - 28
km (approx.). Catchment area — 4,842 ha (approx.).

WGOE AN ECLE S e R Licensed volumes and other licence conditions will be identified to ensure
place of Q95) protection of environmental flows and catchment ecology

LI A G E LN EI A\ B Stithians Reservoir: 4,967ML

Reservoir Information Dam type - concrete gravity and arch. Designated as heavily modified.
Catchment drains the Carnmenellis granite, with a small area of
metamorphosed shales and grits. Land use predominantly grassland and
arable. Catchment area - 882 ha (approx.).

2.4.1 Description of the option

This option proposes to decouple the abstraction licenses at River Cober and Stithians reservoir, in order to make full
use of the water available in the River Cober. The required amount of water would remain the same (12.5 Ml/d),
meaning that more water would be taken from the River Cober annually. This change will need to be agreed upon
with the EA in conjunction with environmental investigations and hydrological modelling.

2.4.2 Indicative Costs

Totex expenditure prior to Average Incremental Cost Total NPC (£m) Option benefits lead-in time
option in use (€Em) (V:\[9)] (Years)

(p/m3)

0.056 31.21 4.00 1

Table 12: COL5 indicative costs

2.4.3 Strategic Environmental Assessment summary table

Short- Long-
SEA Topic SEA Objectives Term Term
Impact Impact

1.1 Protect and enhance designated and non-designated
ecological sites

Biodiversity, Flora . L . L
1.2 Protect, conserve and enhance biodiversity, including priority

and Fauna . . . L 0 -
species, vulnerable habitats and habitat connectivity
1.3 Reduce the spread or presence of INNS 0 -
2.1 Protect and enhance the quality of the water environment 0
and water resources
2.2 Increase resilience and reduce flood risk 0 0
2.3 Deliver reliable and resilient water supplies 0 +

16 | Our draft WRMP Appendix 8.1 - Supply Options southwestwater.co.uk



Short- Long-

SEA Topic SEA Objectives Term Term
Impact Impact
3.1 Protect and enhance the functionality, quantity and quality of
soils, including the protection of sites of geological importance
Air 4.1 Reduce and minimise air emissions 0 0
Climatic Factors 5.1 Reduce embodied and operational carbon emissions 0 -
5.2 Reduce vulnerability to climate change risks and hazards q
Historic Environment 6.1 Conserve, protect and enhance the historic environment,
including archaeology 0 0
Landscape 7.1 Conserve, protect and enhance landscape, townscape and 0 0
seascape character and visual amenity
Population and Human 8.1 Maintain and enhance the health and wellbeing of the local
Health community, including economic and social wellbeing 0 +
8.2 Maintain and enhance tourism and recreation 0 -
Material Assets 9.1 Minimise resource use and waste production 0 0
9.2 Avoid negative effects on built
assets and infrastructure 0 0

Minor Minor Moderate
Negative Neutral Positive Positive Unknown
Impact Impact Impact
= 0 + ++ ?

Table 13: COL5 SEA summary

2.4.4 Strategic Environmental Assessment Mitigation Table

SEA Objective Mitigation
Biodiversity 1.1 & 1.2 Best practice and consultation of the INNS risk assessment would help
minimise spread of INNS. Construction sites to follow best-practice biosecurity
measures.

Table 14: CO5 Mitigation Activities

17 | Our draft WRMP Appendix 8.1 - Supply Options southwestwater.co.uk



2.5 COL6 River Hayle Abstraction

Surface Water Enhancement

Catchment Information Not designated artificial or heavily modified. Majority of the catchment is
underlain by Devonian grits and shales. Land use a mix of arable and grassland.
Length - 24 km (approx.). Catchment area - 5015 ha (approx.).

WO AN LA e LRI Licensed volumes and other licence conditions will be identified to ensure
place of Q95) protection of environmental flows and catchment ecology.

2.5.1 Description of the option

This option is to take up to 2ML/d of water from the River Hayle at St. Erth via an existing raw water intake structure
and transfer it by a new pumping station to a new 2 ML/d package plant water treatment works (WTW).

It includes reusing the existing raw water main by locating the WTW adjacent to the site of the historic water
treatment works or at a new site within the St. Erth wastewater treatment site (WWTW) where the existing raw water
main would need to be extended by 325m.

The option would also reuse the existing water intake structure, located just above the normal tidal limit (NTL). The
intake structure would have to be made compliant with the Eels (England and Wales) Regulations 2009. Treated water
would then be injected into the Cornwall Spine Main.

COL6 . New/upgraded infrastructure . Existing infrastructure

New water
treatment works

Transfer pipeline Existing intake
transfer pipeline

New connection

to existing main

Existing Cornwall Spine main

2.5.2 Indicative Costs

Totex expenditure prior to Average Incremental Cost Total NPC (£m) Option benefits lead-in time
option in use (€Em) (V:\[9)] (Years)

(p/m3)

18.561 248.90 29.50 3

Table 15: COL6 indicative costs

18 | Our draft WRMP Appendix 8.1 - Supply Options southwestwater.co.uk



2.5.3 Strategic Environmental Assessment summary table

Short- Long-

SEA Topic SEA Objectives Term Term
Impact Impact
1.1 Protect and enhance designated and non-designated ) :
ecological sites
Biodiversity, Flora . N . —
and Fauna 1.2 Protect, conserve and enhance biodiversity, including priority ) :
species, vulnerable habitats and habitat connectivity
1.3 Reduce the spread or presence of INNS - -
2.1 Protect and enhance the quality of the water environment )
and water resources
2.2 Increase resilience and reduce flood risk - -
2.3 Deliver reliable and resilient water supplies 0 +
3.1 Protect and enhance the functionality, quantity and quality of ) :
soils, including the protection of sites of geological importance
Air 4.1 Reduce and minimise air emissions - 0
Climatic Factors 5.1 Reduce embodied and operational carbon emissions f
5.2 Reduce vulnerability to climate change risks and hazards q
+ -
Historic Environment 6.1 Conserve, protect and enhance the historic environment,
including archaeology 0 0
Landscape 7.1 Conserve, protect and enhance landscape, townscape and ) :
seascape character and visual amenity
Population and Human 8.1 Maintain and enhance the health and wellbeing of the local
Health community, including economic and social wellbeing - ; +
8.2 Maintain and enhance tourism and recreation - -
Material Assets 9.1 Minimise resource use and waste production = 0
9.2 Avoid negative effects on built
assets and infrastructure - 0
Minor Minor Moderate
Effect Negative Neutral Positive Positive Unknown
Impact Impact Impact
= 0 + ++ ?

Table 16: COL6 SEA summary

19 | Our draft WRMP Appendix 8.1 - Supply Options

southwestwater.co.uk



2.5.4 Strategic Environmental Assessment Mitigation Table

SEA Objective Mitigation

Water 2.1 Best-practice construction methods and ongoing monitoring will be
undertaken to reduce the risks of over abstraction, negative impacts on
groundwater and the impact of flooding during the construction phase.

Biodiversity 1.1 & 1.2 Best-practice construction and mitigation methods would be implemented to
minimise disturbance effects (e.g. dust suppression and pollution control
measures)

Where potential major negative impacts on designated and non-designated
ecological sites could be expected, CIRIA guidance would be followed to help
alleviate impact pathways during construction, e.g. through planning the
construction programme to avoid the bird breeding period (March to August
inclusive). If construction does occur, additional data could be required to
determine presence of qualifying features.

Trenchless techniques would be implemented, where feasible, to reduce the
level of disturbance to habitats within close vicinity of the site.

Habitat would be reinstated on completion of developments or, if impacts are
unavoidable, compensatory habitat to be considered to replace damaged or
lost habitat in line with Biodiversity Net Gain requirements.

Consultation with statutory bodies would be undertaken to ensure impacts to
protected species and habitats are avoided or mitigated appropriately
according to statutory requirements.

Soil 3 Best-practice mitigation measures would be implemented during the
construction phase (stripping, stockpiling, the conservation of topsoil and
subsoil, etc). Construction on greenfield land would be avoided where possible,
to reduce the impacts on undisturbed soils. Reinstatement of land excavated
for the pipeline to minimise land take and disturbance. During operation,
careful monitoring of abstraction via the borehole would be implemented to
avoid the any impacts on soil subsidence.

Air 4 Best-practice construction and mitigation methods would be implemented to
minimise disturbance effects (e.g., dust suppression and pollution control
measures)

Table 17: COL6 Mitigation Actions

20 | Our draft WRMP Appendix 8.1 - Supply Options southwestwater.co.uk



2.6 COL20 River Fal new abstraction

Scheme type New Surface Water
Gains in Water Available For Use [ERo ol [Vfe!

Biodiversity Net Gain TBC

Catchment Information Not designated artificial or heavily modified. Catchment drains Devonian
slates, shales and grits. Land use is low grade agriculture and grazing, with
some woodland. Length - 41 km (approx.). Catchment area - 8516 ha (approx.).

WGOE AN ECLE S e R Licensed volumes and other licence conditions will be identified to ensure
place of Q95) protection of environmental flows and catchment ecology.

2.6.1 Description of the option

This scheme will construct a new abstraction on the River Fal near Tregony, including a new gravity intake (up to 25
MI/d) and a new onsite WTW (up to 25 MI/d capacity).

The new connections to the distribution system will total up to 25 Ml/d, split between the local trunk mains and the
regional trunk mains.

The new WTW would consist of

e screening (three screens with a capacity of 12.5 Ml/d)

e awater pumping station including three 21kW raw-water pumps and a 90m3 wet well
e dosing systems: Coagulant, lime chemical, and acid chemical

e five clarifiers and rapid gravity filters with a capacity of 6 Ml/d each

e five granular activated carbon (GAC) contactors with a capacity of 6 Ml/d each
e three UV disinfection units with a capacity of 12.5 Ml/d each

e a3 washwater recovery tank

¢ sludge thickening to remove 0.5 tonnes total dry solids (TDS) per year

¢ asludge tank (200 m3) plus sludge dewatering (0.5 tonnes TDS/year)
treatment buildings covering 3000 m?

e treated water storage for up to 6 Ml/d

e three 95kW clean-water pumps to local mains

e three 214kW clean-water pumps to regional water mains

e power supply (1000 kVa)

e two hectares of land purchases

COL20 . New/upgraded infrastructure . Existing infrastructure

Now waler River Fal

treatment works

New intake

<4 «

New connections
to trunk main

Local Mains

Regional Mains

21 | Our draft WRMP Appendix 8.1 - Supply Options southwestwater.co.uk



2.6.2 Indicative Costs

Totex expenditure Average Incremental Total NPC (£m) Option benefits lead-in time (Years)
prior to option in use Cost (AIC)

(Em) (p/m3)

57.424 87.80 96.80 5

Table 18: COL20 indicative costs

2.6.3 Strategic Environmental Assessment summary table

Short- Long-
SEA Topic SEA Objectives Term Term
Impact Impact

1.1 Protect and enhance designated and non-designated
ecological sites

Biodiversity, Flora
and Fauna

1.2 Protect, conserve and enhance biodiversity, including priority
species, vulnerable habitats and habitat connectivity

1.3 Reduce the spread or presence of INNS
2.1 Protect and enhance the quality of the water environment
and water resources
2.2 Increase resilience and reduce flood risk
2.3 Deliver reliable and resilient water supplies 0 +
Soil 3.1 Protect and enhance the functionality, quantity and quality of ) 0
soils, including the protection of sites of geological importance
Air 4.1 Reduce and minimise air emissions 0 0
Climatic Factors 5.1 Reduce embodied and operational carbon emissions -:
5.2 Reduce vulnerability to climate change risks and hazards 0 -
Historic Environment 6.1 Conserve, protect and enhance the historic environment, ) 0
including archaeology
Landscape 7.1 Conserve, protect and enhance landscape, townscape and ) :
seascape character and visual amenity
Population and Human 8.1 Maintain and enhance the health and wellbeing of the local . .
Health community, including economic and social wellbeing
8.2 Maintain and enhance tourism and recreation - -
Material Assets 9.1 Minimise resource use and waste production = 0
9.2 Avoid negative effects on built ) 0
assets and infrastructure
Minor Minor Moderate
Effect Negative Neutral Positive Positive Unknown
Impact Impact Impact
= 0 + ++ ?

Table 19: COL20 SEA summary

22 | Our draft WRMP Appendix 8.1 - Supply Options southwestwater.co.uk



2.6.4 Strategic Environmental Assessment Mitigation Table

SEA Objective Mitigation

Water 2.1 Best-practice construction methods and ongoing monitoring will be
undertaken to reduce the risks of over abstraction, negative impacts on
groundwater and the impact of flooding during the construction phase.

Biodiversity 1.1 & 1.2 Best-practice construction and mitigation methods would be implemented to
minimise disturbance effects (e.g. dust suppression and pollution control
measures)

Where potential major negative impacts on designated and non-designated
ecological sites could be expected (e.g. Option ISB5), CIRIA guidance would be
followed to help alleviate impact pathways during construction, e.g. through
planning the construction programme to avoid the bird breeding period (March
to August inclusive). If construction does occur, additional data could be
required to determine presence of qualifying features.

Trenchless techniques would be implemented, where feasible, to reduce the
level of disturbance to habitats within close vicinity of the site.

Habitat would be reinstated on completion of developments or, if impacts are
unavoidable, compensatory habitat to be considered to replace damaged or
lost habitat in line with Biodiversity Net Gain requirements.

Consultation with statutory bodies would be undertaken to ensure impacts to
protected species and habitats are avoided or mitigated appropriately
according to statutory requirements.